SEC. II, DIV. 900-3000
PARTS CATALOG
Revised Nov., 1959
Supersedes Dec., 1958

CLINTON

S“E-R-1 E 8

900-3000

LONG LIFE

BASIC
TYPE

DIV, 900-3000

PRINTED IN U.S.A.



S E R

CLINTON |900- 3000 TYPE

There are two Basic Types of the 900-3000 Engine covered by this Basic Parts List.

LONG LIFE

SEC. II, DIV. 900-3000
PARTS CATALOG
Revised Nov., 1959
Supersedes Dec., 1958

These are as follows:

Serial Number Suffix “A"—referred to as Type A; Serial Number Suffix "B"—referred to as Type B.

NOTE: See page “a” on "How to Identify Your Clinton Engine.”

BASIC PARTS LIST

PART >DESCRIPTION

Ref. No. Part No. Quantity
1 ARM— Governor Ad]ustmg e celEn e Sl Rl B o e e 290505 1
2 - ABRM-_Govermmor Throttle . —-.= 52 = .- .2 .__ 90344 1
3 ARM AND WEIGHT ASSEMBLY — Governor (Use Ring 5857)_______ 90372-A 1

ARM AND WEIGHT ASSEMBLY — Governor (Use Spacer 12315).___. 12311-A 1
4+ BXIE—Camshatt . = . 0 . o 3593-A 1
ST =RASE ~Fngine. 70 . . & B e o 5040 1
8 BEARING — Mam (1—Bearing Plate, 1——B]ock) _______ = R 10016 2
7 - BLOCK ASSEMBLY - Cylinder - _____ ‘.. ... ... .. ¢ 9220-A 1
NOTE: Block Assembly includes Ref. No. 6.
8= 4 BRACKEY - Fuel Tank Meuntingfeoa- - .o .- - ... . 12059 1
8 BRACKET — Throttle Adjusting ______-___________________________ 4581 1
10 BREAKER POINTS ASSEMBLY — Magneto (Used on Ty ol A) - P5543 1
NOTE: Breaker Points Assembly includes Ref. Nos. 35, 90 and 100.
BREAKER POINTS ASSEMBLY — Magneto (Used on Type B)_______ P5735 1
NOTE: Breaker Points Assembly includes Ref. Nos. 35, 59, 104, 130.
1= BHEATHER ASBEMBLY _ . - 6354 1
12 CAM — Breaker Points (Used on Type A)_______________ __________ 5703 15
CAM — Breaker Points (Used on Type B)__________________________ 5750 1
T8 L CAMSHAFT V- adad oo Sinhalilalie L b e et g [0 e e 12008 1
14 CAP & GASKET ASSEMBLY —Fuel _____.__________________ s 4517-A 1
18 :SCAP —OilFFillepr =527 0.~ st S Sl ieee B0 it s 3296 1
18 CARBURETOR ASSEMBLY — Clinton ____________________________ 14370 1
For Complete Identification of Carburetors, refer to Sec. III,
Div. A, Page 2.
17 CLEANER ASSEMBLY — Air ___.___________________ e A 4546-A 1
NOTE: Cleaner Assembly includes Ref. No. 31.
18- CCLIP:-_lgnifion Shorting .. =2 0 - . S Fa o0 = Sons - 3499 1
19 COIL ASSEMBLY — Magneto (With Laminations) (Used on Type A)..  P5704-B 1
20 COIL — Magneto (Without Laminations) (Used on Type A)._________ P5593-A 1
COIL — Magneto (Without Laminations) (Used on Type B)..___.____ P5733-A Sl
21 COLLAR ASSEMBLY —Governor ________________________________ 3063-1 1
22 CONDENSER — Magneto _________________. P5589-A 1
23 CONNECTOR — 90° Flexible Fuel Line___________________________ 5052 1
24 ' CORE & BREAKER BOX ASSEMBLY — Used on TypeB____________ P5732 1
25 COVER — Breaker Points Terminal (Used on Type A)_______________ P5714 1
26 COVER — Dust, Magneto Breaker Points (Used on Type A)__________ P5595-A 1
: COVER — Dust, Magneto Breaker Points (Used on Type B)__________ P5743 1
27 COVER - —Valve Chamber .= .. _._____ .=~ o = 7938 1
28 - CRANEKSHAET- ... = .. . et o i e 6059-11 1
29 DECGAL= Amowhead - == .. . . .. ..o . oo 90559 2
90 - “DECAL=—HofsepeWer se-i="c-ooa. tote s - 00 o0 oo 90576 1
31  DECAL-—AirCleemer o - . .. S 5 o 4561 1
82 DEFLECTOR —Air .- ... . = o o ks 12006 1
38 DISTRIBUTOR: Qi - = - . . . o oo 4007 1
94 . ELBOW —‘Breathen’ i=%si .. . o - ..o SSeni iR 90610 1
35 FELT — Lubrication, Cam Follower (Used on Type A)_______________ P5504 1
FELT — Lubrication, Cam Follower (Used on Type B)_______________ P5742 1
36 FLYWHEEL ASSEMBLY — With Magnets ____________________.____ 5754-A 1
97! SGASKET — AiriGleanerte Air Homn - . - k. . - = . 10259 1
38 GASKET — Air Homm to Carbureter .. . - _________ _ ¢ __ 3990 1
39 - GASKET Engine Base'to Bleck_ . .~ .~ . =& ___ 4465-1 1
40 GASKET — Bearing Plate (Standard, .015 thick)____________________ 3056 1
NOTE: Gaskets may also be ordered in the following thicknesses:
.005, .010 and .020. Order by Part Number and specify
thickness.
41 P5744 1

GASKET — Breaker Points Cover (Used onType B)ja- -~ =7 ad

PRINTED IN U.S.A.

DIV. 900-3000 PAGE 2



SEC. II, DIV. 900-3000 -

PARTS CATALOG CLINTON S E R 1 E 8 BASIC

Revised Nov., 1959 &

Supersedes Dec., 1958 900 300 TYPE

: LONG LIFE
BASIC PARTS LIST (Continued)

Ret. No. PART DESCRIPTION Part No. Quantity
42 " GASKFT —CylindersHead = — = = o o o o0t 6141 1
43  GASKET — Dipstick Assembly ___________________________________ 3297 1
44 GASKET — Asbestos (Carburetor to Block)______.___________________ 6002 1
45 - GABKET —Spoile Phigiase = onca o e f vom o e ol e s 3115 1
46 GASKET — Valve Chamber Cover ___________________________.____ 3057 1

GASKET KIT — Engine Overhqu!__________________________ _______ 91563 1
NOTE: Kit contains all necessary Gaskets and Oil Seals.
47 HEAD:-—C¥linder o=« 2o e o o e 6140 1
48 “HORN - RiF - o Co i e s b sae e 10350 1
49 HOUSING —Blower __-__._ ... .. ______.-__._____ 2w o L 7907-A 1
50 HOUSING ASSEMBLY — Governor Shait Bearing ___._____________ 12310 1
8l REY —=FlyWheeli. ool ==nievr s e e s e 10339 1
52 LEAD — High Tension, Magneto__________________________________ P5555 1
53 LINE=—Fuel Floxible:-—=_—-- - = = o e 6316 1
54  LINK — Carburetor to Governor Arm._____________________________ 7920 1
55, LOCK - Connecting Hod 'Serew 1= = - - .~ . = - = .~ 3027 90
58 = MUFFLER —Tibuldrs == 5= ~omne . v el Seme 3639 1
57 NUT — Hexagon, Y2-20 (Starter Pulley) ___________________________ 5877 1
58 NUT — Square, #10-24 (Governor Adjusting Arm) (2 Tank Straps)___- 3253 3
59  NUT — Terminal Condenset Lead (Used on Type B)._.______________ 5740 1
80 NUT-—Throttle: Adjustingar —waes wwde oo -0 - Foe e i 16334 1
81 NUT — Wing (Air Cleaner Screw)_________________________________ 7044 1
82 NUT & L’'WASHER ASS'Y — Hexagon, %-28 (1—Valve Cover Stud)
{2=Cofburetorto Block) ccec-o. o 5t oo oS o o ae e 3255-A 3
63 PIN — Drive (Baffle Plate to Block).________________________________ 3569 1
64 PIN — Retaining (Governor Yoke) ________________________________ 3656 1
BS - PINESWHRBRL. o0 aoimeis o U i e e L 6024 1
$8 ~ PISTON — Standardi=’ = = = el o, 0 - o s o 31001 1
PISTON ASSEMBLY — Standard __________________.______________ 31001-A 1
NOTE: Piston Assemblies are available in the following oversizes:
.005, .010, .020, .030 and .040. Order by Part Number and
specily oversize.
NOTE: Piston Assembly includes Ref. Nos. 65, 66, 74, 75, 76 and 77.
87 PLATE — Baffle, Crankcase _____ ekarooososo st ihi s e LS 3559 el
B8-S PLATE —Neameaz- o oste e et ann - 00 e aieius 6530 1
69 PLATE — Bearing (Includes Ref. Nos. 6 and 107)____________________ 12016-A 1
20 -PLUG—Camshatt Axle - o - o - 00 oo s e s 3281 1
71 S PLUG —Oll Drain oo o ococes omria o m = o a s o o 3289 2
72 PULLEY,— Stamter - oo ooooo—ioni oo oo - o foe oo 12396 1
73 RETAINER—Valve Spring - ______ . .. 3028 2
74 RING — Compression, Standard __________________________________ 6026 1
75 RING=—Oil, Standerd- - == oc_ = = o= 0 coocoaso st 6006 1
76 - RING-—Retainer, Wrlat Pin=—. .- To o - oo o oo 6034 2
77 RING ~=Scraper,-Standard —=o o oo oo oo oo . 6027 1
RING SET — Standard =o- c=c-c e sce oo o e s i 10023 1
NOTE: Ring Sets are also available in the following oversizes:
.005, .010, .020, .030 and .040. Order by Part Number and
specify oversize.
NOTE: Ring Set includes Ref. Nos. 74, 75 and 77.
78  RING — Retaining (Governor Shaft) (Use with 90372-A Arm & Wt. Ass'y) 5857 1
SPACER — Governor Shaft (Use with 12311-A Arm and Wt. Ass'y)____ 12315 1
79- - RIVET=Tubular,Neme Plate-— .= . =t . s == . 5469 4
. 80 ROD — Throttle Adjusting -________________ SEbtacatnant s teR g 4582 1
81  ROD ASSEMBLY —Connecting=—_.. - ... _ .. .o eoueaiio o 6107 1
NOTE: Rod Assembly includes Ref. Nos. 55 and 85.
82— ROPE ASSEMBLY ——Sforter .. = coo- oo oo o ooan s 4266 1
83 -SCREEN —Revolving: - . i:o oo oo o omnoe i S 90694 1
84 SCREW —RHM., #1024 x6% (Air Cleaner)______________________ 5636 1
85 SCREW —H.H.C., ¥-28 x 1% (Connecting Rod Cap)_._____________ 3235 2

PAGE 3 DIV. 900-3000

PRINTED IN U.S.A.



5 E- R 1 E 8

CLINTON (900-3000| >

LONG LIFE

SEC. II, DIV, 900-3000
PARTS CATALOG
Revised Nov., 1959
Supersedes Dec., 1958

BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION Part No. Quantity
86 SCREW —PH.S.T., #4-40x Y4 (Coil Ground to Laminations, Used on
e L L 5641 1
87 SCREW — H.H. Slotted S.T., #8-32 x % (Governor Arm)_____________ 5644 1
© 88 SCREW —R.H.S.T., #6-32 x % (Breaker Cover to Bearing Plate,
Used on T}}r L T T T e L e 5405 9
89 SCREW —R. .I;/I., #10-24 x % (Governor Adjusting Arm)___________ 3211 1
90 SCREW — R.H.M., #6-32 x % (Breaker Points Terminal, Used on
TYPEA) At s il ol el o e e, RO 5664 1
91 SCREW —HH.C, 5/16-18 x 1V4 (Cylinder Head to Block)____________ 5693 5
92 SCREW —F.HM., #8-32x 11/16 (Air Horn to Carburetor)____________ 5677 )
93 SCREW —HHC, 7/16-20x2 (Baseto Block)_.__ . ________________ 3200 2
94 SCBREW —RH.S.T., #8-32 x 4/5 (Condenser to Plate, Used on Type B) 5741 1
95 SCREW & L'WASHER ASS'Y —F.H:M., #8-32x % (Condenser to
Baciitig Flaws, Used onType A)— oo oo ooooooe =00 o 5674-F
96 SCREW & L'WASHER ASS'Y —F.HM., #10-32x Y2 (Tank Bracket
fouHedd) sooonpeeanaots ot s e o 2ER Tl S RIS 5412-G 1
97 SCREW & L'WASHER ASS'Y —H.H.C., %-20x V2 (1—Tank Bracket
to Block) (6—Blower Housing to Plate)__________________________ 3205-G 7
98 SCREW & L'WASHER ASS'Y — HH.C., V4-28 x 7% (Bearing Plate to
Black)ie v ben Bub e s gl v S A stoR il SRS TR AT et §856-F 4
99 SCREW & L'WASHER ASS'Y —P.HS.T., #10-24x 1 (Laminations to
Beating Plale)sars souits o wape sl 2o o0 0 SNBSS Ao iy 5682-A 2
100 SCREW & L'WASHER ASS'Y — RH.M., #8-32 x 4 (Breaker Péints to
: Bearing Plate, Usedon Type A)________________________________ 5409-F 1
101 SCREW & L'WASHER ASS'Y — R.H.M., #10-24 x 1 (Fuel Tank Straps) 5421-A 2
102 SCREW & L'WASHER ASS'Y —R.HM., #10-32x % (Speed Adjust-
g Breicket)sossecst o mae s e el el Sl i =t R ey 3222-A 2
103 SCREW & L'WASHER ASS'Y —HH.C., ¥4-28 x % (Tank Bracket to _
Hedd)=L: iocnveper conshotodl B Aliiio Shenny s S MTIGAE S - S e 7238-G 1
104 SCREW & L'WASHER ASS'Y — R.H.M., #8-32 x % (Breaker Points to
Breaker Box; Used on Type B)_.________. . _. __.____ ... _..._ 5737 1
105 SCREW & L'WASHER Asg’}\)' — #10-32 x % (Deflector to Head).____ 3222-F 2
+ 106 . SEAL — Breaker Points Cover (Used on Type A)____________________ 5596 1
107 - BEAL——Oil (Bearing Plafe)e - = loo 2o oo o o il 3136 b
108 SEAL-—Oil (Cylinder Block) ... oo o . . ..ol .. 3026 1
109 SPARK PLUG AND GASKET ASSEMBLY. ________________________ K90530-A 1
110 SPRING — Backlash, Governor ___________________________________ 7979 1
111  SPRING — Breaker Box Cover (Used on Type B)____________________ P5745 1
112" BPRING = Gbvernor cax-ciosue S0l taipe oo oanais a1 4001 1
119 8PRING-— Valve —-Feococan o oot o o den s om0 - 3068 2
114 ~ STRAP—Fuel Tank Mounting .- ___ - .. . _______ . - '. 12060 2
115 STUD — Valve Chamber Cover _____ . _____________________.__ 3042 1
116 STUD — Carburetor Mounting - _________________._____ 6155 2
117 TANK ASSEMBLY — Fuel - ... "5 caco =0 o 0. o0 0y 0 12058-A 1
NOTE: Tank Assembly includes Ref. No. 14.
185 TAPPELR=Valvelt Fil sanilainse St b Bisb i 00 o0 L i 3034 2
119  TERMINAL — Breaker Points (Used on Type A)____________________ 5713 1
120 TERMINAL — Jamtite Breaker Points (Used on Type B)____._________ P5738 1
121 VALVE —Exhaust ___________ il il Revaans o nb RO L S L S 3031-1 1
VALVE — Exhaust (Oversize) _____ . _________________ 3031-2 1
122" NALVE = ntake:- 7+ 3207 v G line s s el Soeinens Db el DA 3032-1 1
VALVE — Intake (Oversize) _________ ey W PR ) s S 3032-2 1
123  VALVE — Fuel Shut-Off, Flexible Line_..__ . . _____ .. 5051 1
124  WASHER — Air Cleaner Screw._________.___ et SIS e e SR 5906 1
125 'WASHER —"C"” Valve Keeper__________ .. 3291 2
126  WASHER — Governor Arm Adjusting_ .. ____________________ 7976 1
127 = WASHER = Starter Pulley "= :oo -t e o focon o o o2 B 5880 1
128 'WASHER — Lock, 7/16 (Base to Block)_ __ o ___ 3275 2
129 WEIGHT ASSEMBLY — Governor Yoke _._________________________ 3062-B 1
130 WASHER — Terminal Condenser Lead (Used on Type B).___________ 5739 1

PRINTED IN U.S.A.

~ DIV. 900-3000 ?AGE 4



SEC. 11, DIV, 900-3000

PARTS CATALOG

Revised Nov., 1959 CLINTON

Supersedes June, 1959

S R 1 E S
900-3000
LONG LIFE

MODEL
VARIATIONS

MODEL VARIATIONS OF 900-3000 SERIES

The adaptation of Clinton Engines to a wide variety of uses results in what is known as “"Model Variations.” Following is the

complete list of all Models produced up to issue date (shown ubove).

Opposite each Engine Model listed are the Part Numbers

and/or Assembly Numbers for the Series used IN ADDITION TO or IN PLACE OF the parts illustrated and shown on the Basic Parts
Refer to other sections of this Manual when Assembly Numbers are given to find the

List preceding 'this Model Variations List.
Parts List for these assemblies.

See page (a) on “How to Identity Your Clinton Engine.” Use the preceding Basic Parts List except as shown below.

o Y 4 - % ] &g ° le) 3 ) L
f2 SPLRE f1 oA, fF fhngf ¢ & pa il
S s o 2] - — . 8
53 s Baf %3 9% Pye EAT AR 2 B by
- = ] ) oo
ad ¢ Bo Bel B0 By 0% JLffed Shr ¢ ey 8k 0f,
g4 e 8. by 55 BB TEE Bod Hyy 28%F & Eis Lo o8
< g Z A < R - ] gp OToc & |[8p -, 0%
: & A |8 =y B 8E% Ao 188 meg Fg S8 4y wo
38 E. sy gAd BECYE d8% PP EByE 43 med <X 68
7 3 g hod BRf adeoef BT N.E <2E H, BaQ miEEE
ni § ug. BBE cS=@EgsBicHci Yy A0 8¢ ARE B¢ 4
85 ' % Bda L4ERSLERE Sa ey SR G dag G4 B
: 8 .0 g a Q98 w 4 S n O UEo
TR R T P L M 3
ke 8 ‘q g8 290 Bay BHE Hoen |8 w B2 ~
8 S 58 Sﬁﬁ g5 ﬁw%éé %a% <24 E3F 54 B2§ R¥ Bl
& & = = B S 3] 0 a = 5 = =
$00-3000 NO VARIATION—USE BASIC PARTS LIST
900-3101 Note 6
900-3102 Note 6 P6386 90331-B
900-3103 Notes 5 & 6 6059-31 SK-563 P6386 90331-B
900-3104 Notes 5 & 6 6059-31 SK-557 P6386 90331-B
900-3105 Note 22 6059-31 ! 7908-E
900-3106 6059-31 SK-563 P6386 90331-B
900-3107 Note 6 6059-31 SK-563 72" 4500 P6386 90331-B
900-3108 Note 6 SK-563 72" P6386 90331-B
900-3109 Note 6 6059-31 )
900-3110 Note & 6059-31 SK-563 72" P6386 90331-B
900-3111 . Note 6 P6386 90331-B
900-3112 Notes 5, 6, 10 P6386 90331-B
900-3113 6025 SK-563 72" P6385 90331-B
900-3114 Note & 6025 6059-31
900-3115 6025 6059-31 P6386 90331-B
-900-3116 Note 6 6025
900-3117 Note 6 6025 P6386 90331-B
900-3118 Note 6 P6386 90331-B
$00-3121 Notes 1 & 6 9231-A " . P6386 90331-B
900-3122 Note 6 6025 SK-563 72"
900-3123 Note 6 SK-563 P6386 90744-A
800-3124 Notes 5, 6, 7 9222 SK-563 4500 P6386 90331-B
900-3125 Notes 6 & 8 6059-31 § P6386 90331-B
900-3126 Note 6 6059-51
900-3127 Note 6 SK-563 72"
900-3128 Note .6 SK-563
900-3129 Note 6 SK-563 72"
900-3130 Notes 5 & 6 6059-31 SK-557.
800-3131 Note 6 6059-31
800-3132 Notes 5 & 6 6059-31 SK-557 P6386 90331-B
900-3133 Note 6 6025 P6386 90331-B
900-3134 Note 6 12138 P6386 90331-B
900-3135 Notes 6 & 18
800-3136 NO VARIATION—USE BASIC PARTS LIST
900-3137 Note 3 SK-563 72" P6386 90331-B
900-3138 NO VARIATION—USE BASIC PARTS LIST
900-3139 Notes 5, 6,10 P6386 90331-B
900-3140 Note 6 SK-563 P6386 90331-B
900-3141 Notes 5 & 6 6059-31 SK-557 P6386° 90331-B
PAGE 1  DIV. 900-3000 PRINTED IN U.5.A.



CLINTON

r‘em
X
Q@

R

G

I

30
L 1

E
0

F

S
0
E

MODEL
VARIATIONS

SEC. 11, DIV. 900-3000
PARTS CATALOG
Revised Nov., 1959
Supersedes June, 1959

MODEL VARIATIONS OF 900-3000 SERIES (Cont.)

(3]
4 3 L E i e TR
3 = = €] -

; e o uEE B B Bup o EY R HooREHE E
gd : w B8 £ 2z BB EHS HEE kB =0 mEE 2m EE
B2 o 2 295 & &3 8§ 634 545 BS g8 943 8§ 28

900-3142 Note 6 SK-563 58"

800-3143 Note 6 6015-1 SK-563

900-3144 SK-563 P6386 90331-B

900-3145 Note 6

900-31486 Note 6 6025 SK-563

900-3147 Note 6 6025 SK-563 P6386 90331-B

900-3148 Note 6 6025 P6386 90331-B

900-3149 Note 6 6025

900-3150 Notes 6 & 12 9231-A =

900-3151 NO VARIATION—USE BASIC PARTS LIST

900-3152 NO VARIATION-—-USE BASIC PARTS LIST

900-3153 6059-31 SK-563 P6386 90331-B

900-3154 Notes 20, 26, 27 90786

900-3155 Note 6 6059-51 PB386 90331-B

900-3156 6015-1 SK-563

900-3158 Note 6 SK-563 72 P6386 90331-B

900-3159 NO VARIATION—USE BASIC PARTS LIST

900-3162 SK-563 P6386 90331-B

900-3163 SK-563 72 P6386 90331-B

900-3164 Note 18

900-3165 SK-563 72" P6386 90331-B

900-3500 NO VARIATION—USE BASIC PARTS LIST

920-3000 Note 24 6091-11 3552 9:00
920-3100 Notes 6 & 24 6091-11 P6386 90331-B 3552 9:00
920-3101 Notes 6 & 24 6091-11 3552 9:00
920-3102 Notes 2, 23, 24 9234 6091-11 90786-A P6386 90331-B 3552 3:00
920-3103 Note 24 6025 6091-11 P6386 90331-B 3552 9:00
920-3104 Note 24 6025 6091-11 P6386 90331-B 3552 9:00
940-3000 Notes 6 & 24 6089-11 3554 3:00
940-3100 Notes 6, 18, 24 6089-11 3554  9:00
840-3101 Notes 6, 18, 24 6089-11 3554 9:00
960-3000 -Notes 6 & 24 6049-11 3800 3:00
960-3100 Notes 6 & 24 6049-11 3800 9:00
960-3101 Notes 6 & 24 6049-11 P6386 90331-B 3800 9:00
960-3102 Notes 6 & 24 " 6049-11 P6386 90331-B 3800 9:00
960-3103 Notes 6 & 24 6025 6049-11 P6386 90331-B 3800 9:00
960-3104 Notes 5, 6, 24 6049-11 SK-563 54" 3800 6:00
960-3106 Notes 6, 13, 24 6049-11 SK-563 72 P6386 90331-B 3800 12:00
960-3107 Notes 6 & 24 6049-11 72" P6386 90331-B 3800 6:00
960-3108 Notes 6 & 24 6049-11 P6386 90331-B 3800 9:00
960-3109 Note 24 6049-11 3800 6:00
© 960-3110 Notes 6 & 24 6049-11 3800 9:00
960-3112 Notes 4, 6, 24 6049-11 SK-563 72" P6386 90331-B 3800 9:00
990-3000 Notes 4 & 6 9224 8014 3670

990-3100 Notes 4 & 6 9224 8016 3670

990-3101 Note 4 9224 8000-1 3670

.890-3103 Note 4 9224 7924-1 3670 ' SK-563

$90-3105 Notes 4, 19, 25 9224 7929-1 3670 12378 P6386 90331-B

990-3108 Notes 4, 6, 19 9224 7929-1 3670 P6386 90331-B

990-3107 Notes 4, 6, 19 9224 7929-1 3670

990-3108 Note 4 9224 8014 3670

990-3109 Notes 4 & 6 9224 8014 3670 P6386 90331-B

990-3110 Notes 4 & 6 9224 7924-1 3670 P6386 90331-B

990-3111 Notes 4 & 6 9224 7926-1 3670 P6386 90331-B

990-3112 Notes 4 & 6 9224 7927-1 3670 P6386 90331-B

990-3113 Notes 4 & 6 9224 7929-1 3670 P6386 90331-B

PRINTED IN U.S.A. DIV. 900-3000 PAGE 2



SEC. 1L

DIV. 900-3000

PARTS CATALOG

Revised Nov., 1955 clllNTON

Supersedes June, 1959

S E R

I

900- 3000

LONG LIFE

MODEL

VARIATIONS

MODEL VARIATIONS OF 900-3000 SERIES (Cont)

i B it & M s s
>
5 & 58 B & g g He gl @, 2Ew b EB
2] a M Eh g Z & e B E EQ
58 E 4 B8 5 2 BB Edo BEE EE BB BEE 2s £E
58 £ X =45 § 9% 85 S3H S4§ BT &E 2dq HY 29
990-3114 Notes 4 & 6 9224 EE B0 SEBETON: T e e P6386 90331-B 5
9903115 Notes 4 & 6 9224 80011 3670 P6386 90331B
990-3116 Notes 4 & 6 $o0d  00GT 0670, . e . s P6386 90331B
990-3117 Notes 3 & 18 9224 8016 3670 o e e
990-3118 Notes 4 & 6 9224 79281 3670 ki e
9903119 Notes 4, 6, 8, 12,
14, 20 9229 8014 3670 9078.G  12062-A P6386 90331B .
990-3120 Notes 4 & 6 9224 7928-1 3670 i
990-3121 Notes 1, 4, 6 9224 8014 3670 SK-563 72" : ~ P6386 90331-B S
990-3122 Notes 3, 4, 6, 12, )
18 92295 %7927:18850670 1 2 iy o
990-3123 Notes 4, 6, 18 99202 0014 SR i0070 = bl oF R e o
990-3125 Notes 4, 6, 15, 16 9224 7929-1 3670 e
990-3126 Notes 4, 6, 19 9224 7927-1 3670 s =l
990-3127 Notes 4 & 6 9224 8014 3670 ol B
990-3128 Notes 4 & 6 6025 9224  7924-1 3670 ST -
990-3129 Note 4 9224 8014 3670 T P6386 90331-B
990-3130 Notes 4 & 6 9224  7924-1 3670 A R
990-3131 Notes 4, 6, 20 9224 79291 3670 90786 i i
990-3132 Notes 4, 6, 18 9224 8014 3670 =0e :
990-3133 Notes 4, 8, 28 9224 8014 3670 SK-563 72" P6386 90744-A
990-3134 Notes 2, 4, 6, 20 9229 8014 3670 90786  12062-A P6386 90331-B
990-3135 Notes 4 & 6 9224 7924-1 3670 SK-563 )
990-3136 Note 4 9224 7924-1 3670 =¥
990-3137 Note 4 9224 7924-1 3670 B P6386 90331-B
990-3138 Notes 4, 6, 19,
25, 26 9224 7929-1 3670 12428
990-3139 Note 4 9224 8014 3670 SK-563 72"
990-3140 Notes 4 & 5 9224 8014 3670
990-3141 Notes 4 & 5 9224 8014 3670 P6386 90331 »
990-3142 Notes 4 & 29 9224 8014 3670
990-3143 Note 4 9224 8014 3670
990-3145 Notes 4 & 5 9224 8014 3670 SK-563 72" P6386 90331-B
-990-3147 Notes 4 & 19 9224 79291 3670 P6386 90331-B
990-3148 Note 4 9224 7927-1 3670
991-3124 Notes 4, 6, 8, 17,
20, 21 9230  8005-1 3670 12428
991-3146 Notes 4, 8, 20, 21,
25, 26 9230 8013 12428-A 4521  P6386 90331-B

3670

NOTE 1-—Use 3031-3 Valve (Stellite).

NOTE
NOTE
NOTE
NOTE
NOTE
NOTE
NOTE
NOTE

Use standard exhaust valve as an intake valve, 14076 Carburetor, 12083 Bracket (Requlator
Mounting), C12084 Primary Regulator, 5444-A Screw & L'Washer Assembly (4), C12085 Secondary Requlator, 5800 Outlet
Pipe, 5801 Inlet Pipe, 5053 Connector Hose, 6316 Line (Fuel), 7236-G Screw & L'Washer Assembly, 3994 Insert (Valve).

2--Use 90654-M Lead and Elbow Ass'y (Hi-Tension), K90674-M Spark Plug Ass'y, 90675-M Gasket (Spark Plug).
3—Use 21070-A Body Ass'y (Air Cleaner), 2132 Element, 21072 Cover, 5634 Screw.
4—Use 3669 Seal (Oil).
5—Use 6453 Horn (Air), 10353 Mandrel, 4554 Tube (Breather).
6—Use 4512-A Air Cleaner.
7—Use 7941 Tank, 7948 Bracket, 7949 Strap (2), 5421-A Screw & L'Washer Assemblies (2).
8—Use 6014 Bracket (Blower Housing), 7236-G Screw & L‘Washer Assembly.

9—Use 2129-A Air Cleaner Assembly, 3326-A Screw & L'Washer Assembly.

NOTE 10—Use 3285 L'Washer, 3163 Pin (Pivot), 7039 Nut (Swivel), 5681 Clamp, 6112 Retainer, 90272 Clamp (Cable), 4106 Screw,
4107 Nut, 3161-E Lever Assembly (Speed Adjustitng), 3279 Washer.

NOTE 10—Use 3285 L'Washer, 3161-E Lever Assembly (Speed Adjusting), 3851 Cable Clamp, 3163 Pipe (Pivot), 7039 Nut (Swivel),
4106 Screw, 4107 Nut, 5681 Screw, 3279 Washer, 6112 Retainer.

NOTE 11—Use 12059 Bracket, 5421-A Screw & L'Washer Assembly (2), 12058-A Tank, 12060 Strap (2), 3253 Nut (2), 5051 Valve

(Fuel Shut-Off).

PAGE 3

DIV. 900-3000

PRINTED IN U.S.A.




S E R I E S SEC. II, DIV. 900-3000
MODEL PARTS CATALOG

Supersedes June, 1959

CLINTON |900-3000| vamatons Devised Nev. 109
G

MODEL VARIATIONS OF 900-3900 SERIES (Cont.)r

NOTE
NOTE
NOTE
NOTE
NOTE
NOTE
NOTE
NOTE
NOTE

NOTE
NOTE

NOTE

NOTE

NOTE

NOTE
NOTE

NOTE

NOTE

12—Use 3994 Insert, 3031-3 Valve (Exhaust Stellite). Use the standard exhaust valve as the Intake Valve.
13—Use 7274 Elbow, 4425 Nut (Lock).

14—Use 16341-G Tank, 3059-A Cap, 12061 Nipple.

15——Use 16336 Governor Spring.

16—Use 7977 Governor Arm, 7975 Governor Arm Adjustor.

17—Use 5573-A Lead, 5873 Screw, 90767-A Wire Assembly (Ignition Shorting), 5522 Nut, 5566 Grommet, 5644 Screw.
18—Use 6190 Head, 5692 Screw (6), 3576 Nipple, 4584 Valve, 4654 Cup (Priming). This unit uses kerosene.

19—Use 12313-A Housing Assembly (Governor Bearing), 12315 Spacer.

20—Use 90767-A Wire Assembly (Ignition Shorting), 5566 Grommet, 5644 Screw, 5522 Screw (Shorting Wire to Stator Group
Assembly).

21—Use 14515 Carburetor. Refer to Sec. III, Div. O for Fuel Pump breakdown.

22-—Use 6014 Bracket (Blower Housing), 4093 Strap (Fuel Tank (2), 4090 Tank (Fuel), 3058-A Cap Ass'y (Fuel), 7178 Spacer (2),
5635-G Screw & L'Washer (2), 5053 Connector.

23—Use 90961 Insert (Valve Seat) (2), 12405 Spring:(Valve), 12363-A Rotocap (2), 12364 Valve (Exhaust, Stellite) (2), 12362 Pin
(Valve) (2), 12051-H Tank & Bracket Ass'y (Fuel), 90654-M Lead & Elbow Ass'y (Hi-Tension), 90674-M Spark Plug, 90675-M
Gasket, 16452 Terminal (Sleeve), 3059-A Cap Ass'y (Fuel).

24—Use 3136 Seal (Oil, Cylinder Block).
25—Use 5573-A Lead, 5873 Screw.
26—Use 90682 Spark Plug Shield (see Sec. III, Div. Q).

27—Use 7977 Lever, 3990 Gasket, 7978 Governor Arm Adjusting, 7958 Spacer, 5677 Screw, 3851 Clamp (Cable), 7274 90° Elbow,
5945 Nut (Lock).

28—Use 4093 Strap (2), 3059-A Cap (Fuel Tank), 5421-A Screw & L'Washer Ass'y, 7178 Spacer (2), 5635-G Screw & L'Washer
Assembly (2),

29—Use 31441-A Tank, 5054 Connector, 3576 Nipple, 4584 Valve, 5052 Elbow, 5053 Connector, 4517-A Cap (Fuel), 6190 Head,
5691 Screw (2).

PRINTED IN U.S.A.

DIV. 900-3000 PAGE 4



